
ASSEMBLY INSTRUCTIONS

PART LIST
ITEM DESCRIPTION QTY

A GLASS TOP

8 PCSB SUPPORT LEG

C ROUND BASE

ITEM QTY

JCBC M6 x 35mm 16 PCS

1 PC

SPRING WASHER 1/4"

DESCRIPTION

1

3

4

HARDWARE LIST

1 PC

1 PC

D 1 PC

5

MOUNTING PLATE

6

4 PCS

GLASS SUPPORT 

E 1 PCGLASS SUPPORT PANEL
ALLEN KEY M4 

7

GLASS SUPPORT BOLT  

4 PCS

ADJUSTER M6

4 PCS

16 PCS2

FLAT WASHER 5/16"

SPRING WASHER 5/16"

WRENCH 12.8MM

8

9

10

HEXAGON NUT 5/16"
1 PC

11 4 PCS

STEP 1

marking line

3
45

7

6
1
2

16x

16x

9

10

11
4x

4x
8

4x

A

B C

B

D

E

16 PCS

16 PCS

16 PCS

CSK M4 x 32MM

 MODEL : DM24045-DT

Thank you for purchasing this quality product. Be
sure to check all packing material carefully for small
parts which may have come loose inside the carton
during the shipment. Count all parts and metal
hardware, compare the parts list below to be sure all
parts are present.

NOTE: HARDWARE AND QUANTITY SHOWN
BELOW ARE FOR 1 UNIT ASSEMBLY

STEP 5

STEP 2 STEP 4

FULLY SET-UP
Carefully place the glass top on table base with
help of 2 people

MADE IN MALAYSIA

STEP 3
DO NOT fully tighten screws, leave finger tight until
turning base upright

DO NOT fully tighten screws, leave finger tight until
turning base upright


	圖紙和視圖
	模型


